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Aptukyn|deTtanwm OnncaHwue 3ameHal|lKonunmyecTBO|New/Old|[Tpopnaxunu|3akynkal|llpymeuvyuaHune
001 DA00000845 [SWITCH BOX RIGHT 1
002 DA00000842 |[INDICATOR LENS 1
003 DA00000820 |[TAPPING SCREW ST4X10 1
004 671072001 g 5 ﬁ‘ ooy }t”wa pHWPD 1
005 DA00000816 |[TAPPING SCREW ST3X10 1
006 DA00000813 [POWER SUPPLY INDICATOR LED 1
007 671425003 DﬁggaégaH”Te”bHa” 1
008 671011079 ﬂgg’;‘ggg_KnaBMmm 1
009 671011124 MpyxuHa onaELM 1
010 671010040 Bk nioyuaTtenb K ELM 1
011 DA00000826 [SELF-TAPPING SCREW ST4X12 3
012 671077001 SWITCH BOX LEFT 1
013 671010570 POWER SUPPLY CORD 1
014 DA00001053 [CORD CLAMP 1
015 671803001 CORD GUARD 1
016 671001852 SWITCH LEVER 1
017 671001706 E R X AT i
018 671451001 [MfnacTwWHa 1
019 DA00000603 [TAPPING SCREW ST4X16 6
020 DA00000818 [GROMMET 1
021 DA00000841 [POWER SUPPLY CORD 1.0-2 1
022 671084001 SWITCH LEVER BOX RIGHT 1
023 DA00000820 [TAPPING SCREW ST4X10 1
024 DA0O0000817 |SWITCH LEVER END CAP LEFT SIDE 1
025 671011124 MpyXuHa onaEM 1
026 DA00000816 |[TAPPING SCREW ST3X10 1
027 671083001 SWITCH LEVER BOX LEFT 1
028 DA00000603 [TAPPING SCREW ST4X16 2
029 671479001 POWER SUPPLY CORD HANGER 1
030 671800102 CORD HANGER STOPPER RING 1
031 DA00000826 [SELF-TAPPING SCREW ST4X12 1
032 DA00000810 [GROMMET 1
033 671090040 Hﬁﬂg‘oﬁﬂp””ec*‘“” 2
034 671431001 OCcCb PYKOSATKM 2
035 671001119 MnacTwWHaAa 2
036 671006167 TENSION BOLT M8 2
037 DA00000840 [TAPPING SCREW ST3X10 4
038 671068001 3awMTHAaAaAa Hanp-was«a 2
039 671058001 3awMTHAaAaAa Hanp-was«a 2
040 DA00000840 |[TAPPING SCREW ST3X10 4
041 671002361 CABLE FIXING RING 2
042 671007007 llawn 6 a ELM3310 2
043 671005008 ”ﬁg;;ghg-CTonopHa” 2
044 671017070 T bl pb 1
045 671611001 HNepxaTtTenb Kkabensd 1
046 DA00000563 [HEXAGON NUT M8 2
047 DA00000564 [KNOB 2
048 671007007 llan 6 a ELM3310 2
049 DA00000562 [HEX.FLANGE BOLT M8X16 4
050 DA00000837 |RIGHT HANDLE BRACKET BLUE 1
051 DA00000537 |HEX.FLANGE LOCK NUT M8 4
052 DA00000839 [SADDLE HEAD BOLT M8X35 2
053 DA00000838 |LEFT HANDLE BRACKET BLUE 1
054 671003079 TAPPING SCREW CT 5X12 4
055 671931001 KpbilwWka oBUIraTen-s 1
056 671933001 3alHAA KPpbIWK a 1
057 671009017 Konbuo 2
058 671011203 REAR FLAP TORSION SPRING 1
059 671002365 REAR FLAP HINGE ROD 1
060 671932001 REAR FLAP BRACKET BLUE 1
061 DA00000826 [SELF-TAPPING SCREW ST4X12 7
062 671316004 KHonka dMnK-pa BblKII. 1
063 671011005 MpyXuHa onaELM4610 1
064 671317001 MnacTwKHa 1
065 DA00000603 [TAPPING SCREW ST4X16 2
066 DA00000844 [MULCHING PLUG BOX 1
067 671030150 Egﬁg%ﬁaTenﬂ 2
068 DA00000537 |HEX.FLANGE LOCK NUT M8 2
069 DA00000538 [BALL BEARING 620177 2
070 DA00000539 |REAR WHEEL ASSY 2
071 DA00000538 [BALL BEARING 620177 2
072 671002019 BonTt M6X12 4
073 DA00000542 |AXLE RETAINER 2
074 DA00000543 |HEX.FLANGE LOCK NUT M6 4
075 DAO00000833 |REAR AXLE MOUNT 4
076 671002363 REAR AXLE 1
077 DA00000552 [TRUSS HEAD SCREW M6X16 2
078 671010670 PunbTp 1
079 000000549 HEXAGON LOCK NUT 2 *
079-1 DAO0000549 |NYLON INSERT HEX.LOCK NUT M6 < 2
080 671800104 HepxaTensb 1
081 671085001 GRASS OUTLET SLOPE BOARD 1
082 DA00000826 [SELF-TAPPING SCREW ST4X12 4
083 671260001 HepxaTenb kabenas 1
084 671010230 CORD CLAMP 1
085 DAO0000549 |NYLON INSERT HEX.LOCK NUT M6 2
086 DA00000834 |HEIGHT ADJUSTMENT LEVER ASSY 1
087 DA00001058 [HEIGHT ADJUSTMENT KNOB 1
088 671002041 TRUSS HEAD STEPPED SCREW 2
M6X17

089 671929001 KopnycwecTepHM 1
090 671002010 PAN.HED SCREW M5X12 2
091 DA00000198 [SPRING WASHER 5 2
092 671001571 MnacTwKHa 1
093 671011205 gg:‘/)‘iaﬂ;“a” 1
094 671001019 (lUnmuHpnens 1
095 671001818 Kopnyc 1
096 671010310 TAPPING SCREW ST4.2X8 3
097 671928001 KopnycuwecTepHHMU 1
098 671002364 LINK ROD 2
099 DAO00000549 |NYLON INSERT HEX.LOCK NUT M6 2
100 671003014 ij}t‘fﬂ;”b'” K OXKY X 2
101 DA00000537 [HEX.FLANGE LOCK NUT M8 2
102 DA00000538 [BALL BEARING 6201ZZ 2
103 671002012 7'_!,?1 beaHee koneco 2
104 DA00000538 [BALL BEARING 620177 2
105 671011230 HEIGHT ADJUST TENSION SPRING 2
106 671002362 FRONT AXLE 1
107 671925001 [flepenHAaA KPbIWK a 1
108 671926001 [flepenHAaA KPbIWK a 1
109 DA00000826 [SELF-TAPPING SCREW ST4X12 7
110 DAO00000549 |NYLON INSERT HEX.LOCK NUT M6 4
111 671445001 MooWMNHMUEK 2
112 671927001 [flepenHAaA KPbIWK a 1
113 DA00000826 [SELF-TAPPING SCREW ST4X12 14
114 671006119 BonrT 4
115 671627001 BTtynka 1
116 671080100 TOOTHED LOCK SPRING WASHER 8 4
117 DAO00000835 |SQ.BOLT M8X20 WITH PLASTIC CAP 4
118 DA00000832 |SPRING WASHER 8 4
119 671007007 lllan 6 a ELM3310 4
120 DA00000586 |HEX. BOLT M8X35 4
121 671005057 BTynka onsa ELM4610 1
122 671146102 3awnMTa ne3BUS 1 *
122-1 DA00001279 |[BLADE 46 < 1
123 671100802 BLADE TIGHTEN BOLT M10%1.35%40 1 *
123-1 DA00000827 |HEX.BOLT FOR BLADE 0] 1
124 DA00000826 [SELF-TAPPING SCREW ST4X12 5
125 671625001 HacTb PYKOATEKMU 1
126 DA00001026 [MOTOR COOLING FAN 1
127 671002018 MoToODpD 1
128 DA00001198 [CAPACITOR 25 MICRO F 1
129 671005008 ”ﬁg;;ghg-CTonopHa” 4
130 671992001 Eggﬁ;gg*‘pb'm“a 1
131 671001075 MHonMKaToOp 1
132 671937001 PykoaTka 1
133 DA00000603 [TAPPING SCREW ST4X16 2
134 671930001 KopnycuwecTepHMU 1
135 671153401 '3322828533“ i
136 DA00000025 (Ula v 6 a 2
137 DA00000603 [TAPPING SCREW ST4X16 2
138 DA00000025 (Ula n 6 a 2
139 DA00000603 [TAPPING SCREW ST4X16 2
140 DA00000843 [GRASS CATCHER FRAME 1
141 671002009 [@aeYHbW KNty 1

Please order the parts with part number.
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